Ohio Water Environment Association
Volume 90:1 | Issue 1 2017

gthlde

e e o o e e

Water Environment

/ ——— qﬂf \ Association
" M e \ Preserving & Enhancing
= i T . \‘ Ohio’s Water Environment /.

\
\

www.ohiowea.org



1991-2016

Ennn“

sServing
Water & Wastewater

" YSanyy,, w PROFESSIONALS

e &' 7 your #1 Source for
Pnnrsssmm : Operations & Maintenance Supplies

with the Products g Expertiss
to
GE I T“F J0R Hﬁ“" jincn 1qq1 USABIueB: mhha nrmcde nperatnrs with the |1i§,1|1ff51 q'JE""t"r SUF'D”EE"

g5 M ier

Request your FREE catalog today! {(J S ABlueBook
Q 800-548-1234 ﬁ www.usabluebook.com A PROUD |“"SUPPLY COMPANY




Disclaimer

The Buckeye Bulletin (BB) is the official
publication of the Ohio Water Environment
[...]
Ed Mohler. Photos originally published in the Winter, 1980 Chairman; Ed Mohler, Past Chairman; Michael Foley, 1st Vice
Buckeye Buylletin. Chairman; and Larry Moon, Secretary-Treasurer.

34 Buckeye Bulletin - Issue 1 | 2017



L7  Roll Ccall
g

COLUMBUS, Ohio — Burgess & Niple (B&N) is pleased
to announce the election of three new Owners who
are leaders in the water, wastewater and stormwater
industry across Ohio. These appointments were effective
January 3, 2017 which will expand our leadership team
and reflect the firm’s continued growth.

The newly elected Owners are:

Vui Chung, PE

Vui is the Director of the Treatment
Plant Design Section in Columbus,
Ohio. During her 29-year tenure with
B&N, Vui has led the design of a
wide range of water and wastewater
treatment plant improvements. She
excels at diagnosing and solving
treatment plant problems using her
assessment, planning and rehab
expertise. Vui earned a Bachelor of
Science in Civil Engineering from The
Ohio State University.

Mark Hutson, PE

Mark is the Great Lakes Division
Director based in B&N’s Painesville,
Ohio office. He joined B&N in 1998
and has led numerous wastewater
treatment, wastewater collection,
water distribution, and water
treatment projects on behalf of the
firm. Mark attended the University
of Akron where he earned a Bachelor
of Science in Civil Engineering. He
serves as the Membership Chair for
NESOWEA.

Brian Tornes, PE

As the Environmental Services
Group Director in the Columbus,
Ohio office, Brian is an environmental
health and safety expert who
specializes in the design of wastewater
and stormwater treatment facilities for
industrial clients. He leads initiatives
I that assist our clients with achieving

overall environmental compliance.
Brian earned a Bachelor of Science in
Civil Engineering from The Ohio State
University and joined B&N in 1990.

wwuw.ohiowea.org

Roir CaLL

Brandon Fox

Brandon is now the Jackson
Pike WWTP Manager for the
City of Columbus. He was
recently promoted from the
WWTP Residuals Manager
position where he managed
the City's Compost Facility
and biosolids beneficial reuse
outlets. Brandon has been
working in the Wastewater
industry for 13 years and has
been an active member of OWEA for the same
time. He is the Past President for SEOWEA and
currently serving his first year as the SE Section
Delegate.

Membership Services
If you need assistance with membership details,
event registration, or coursework reports,
contact us at 614.488.5800 or:
Amy Davis, Executive Administrator
amydavis@ohiowea.org

Megan Borror, Office Assistant

meganborror@ohiowea.org

Providing Ohio with
MO Sustainable Water and

Wastewater Solutions

CH2M has the people, knowledge and expertise

in Ohio to help our clients meet their water and
wastewater system goals. We are your dedicated
partner in providing sustainable, cost-effective
water, wastewater, and strategic consulting services.

For more information, please contact one of Ohio offices or
visit www.ch2m.com

Cincinnati 513-530-5520 | Cleveland 216-623-0326

Columbus 614-888-3100 | Dayton 937-228-4285

o
=
=
~

35




PLanT PRroFiLE

Perrysburg Wastewater Treatment Plant

by Ernest Shafer, Assistant Plant Manager

The City of Perrysburg was platted in
1816 by Amos Spafford, acting on
the authority of the United States
Congress. Earlier settlements on the
Maumee River flood plain had been
wiped out by ice floes and Spafford
concluded that a new settlement should be
placed on higher ground. Spafford was encouraged
to name this new settlement after Commodore Oliver
Hazard Perry to commemorate Perry’s victory over
the British on Lake Erie during the War of 1812.
“Perrysburgh” became one of the leading ship building
ports on the Great Lakes and the Wood County seat
until the mid-1870s. In 1854, a Cholera epidemic
nearly wiped out the city, killing over 100 of the
approximately 250 residents.

Perrysburg is now a thriving community of over
21,000 inhabitants. Home to Fortune 500 Company
Owens-Illinois, the City embraces its past while
looking boldly towards the future. Fort Meigs - built by
future President William Henry Harrison in 1813 - still
commands the Maumee River rapids on the western
side of town, while the historic estate of Virginia Secor
Stranahan is preserved through the 577 Foundation
as a nature conservancy, public treasure, and the
city’s gateway to the east. A historic downtown district
attracts visitors to a variety of restaurants, boutiques
and outdoor events while the popular Levis Commons
shopping center offers a state-of-the-art blend of
commercial and residential districts in the city’s rapidly
developing southwest corner.

The Perrysburg WWTP was built in 1958 and initially
featured primary settling, grit and screenings removal,

Aerial view of the pl in2012.

36

"Perrysburg
is now a thriving
community of over
21,000 inhabitants." replacement  of

Aerial view of the plant in 2015.

sludge digestion and drying. An initial plant
expansion in 1972 added secondary
treatment. The late 1980s saw another
round of expansion that added
additional clarifiers and digesters,
vacuum-assisted
drying beds with a belt filter press, and
enlargement of the chlorine contact tank. A
second belt filter press, an additional bar screen, and a
chlorine building to house 1-ton cylinders were added
in 1994. A final round of expansion began in 2005 and
was completed in 2015. Jones & Henry Engineers, Ltd.
designed the latest expansion from start to finish and
oversaw construction of the first two phases. Peterson
Construction Company of Wapakoneta was awarded
contracts to build the first and final phases, with
third phase oversight provided by AECOM Engineering
Company. The second phase was constructed in two
parts, with R.G. Zachrich Construction of Defiance
awarded the contract for the first and Industrial Power
Systems of Rossford completing the second. The first of
the three phases added a new primary clarifier, gravity
thickener and septage receiving station. Phase two
included replacement of the chlorine system with UV
disinfection, installation of a SCADA system, new grit
chambers and bar screens, additional dewatered sludge
storage, locker rooms, and kitchen facilities. The final —
and largest phase — increased aeration capacity, added
two additional final clarifiers, and a raw influent lift
station.

The WWTP serves all of the City of Perrysburg, as
well as parts of Perrysburg and Middleton Townships.
There are 13 lift stations within the plant’s service area

..' 8 -
g o -.r
il =

Buckeye Bulletin - Issue 1 | 2017



that convey an average daily flow of 5.7 MG. The City
is nearing the end of a decade-long sewer separation
project, scheduled for completion in 2018. The upgraded
plant is now capable of handling an average daily flow
of 8 MG and peak flows of 24 MGD. Located on a flood
plain along the Maumee River, the plant is protected
by an earthen dike and is capable of pumping 100%
of treated effluent volume when river levels rise. Plant
Manager Keith Bledsoe oversees a staff of six, including
the Assistant Plant Manager, Chemist, Maintenance
Coordinator, and three Plant Operators. The regular
weekly work day — 7:00 AM to 3:30 PM - is supplemented
by two hour shifts on weekends and holidays and 24
hour/day staffing during high flows or river flooding.

Flow is conveyed to the plant by a 42” trunk line. A
new influent lift station capable of pumping peak flows
of 24 MGD was constructed at the beginning of the third
phase of the expansion project. Three side-by-side screw
pumps — each capable of delivering up to 12 MGD - were
installed to eliminate issues created when elevation
changes necessitated by the new headworks building
caused the trunk line to “back up.” Two parallel grit
tanks, aerated by Kaeser Kompressor CB130 Tri-Lobe
blowers, empty into a channel which can convey flow
to the “new” screen building constructed in 2011 or to
the old building - upgraded during the 1994 expansion.
Both buildings feature parallel Parkson Aqua-Guard
screens. The new building washes and dewaters collected
screenings with a Parkson Hycor press. Both screen
buildings direct flow through a Parshall flume where
influent flow is measured and sampled.

After the Parshall flume, recycle flows from the belt
filter press, storm water, and overflow from the gravity
thickener are combined with the influent and are gravity-
fed to a primary splitter structure. Flow can be directed
to a 66’ diameter primary clarifier built in 2007, or to
the four old rectangular primary clarifiers — the oldest of
which date back to the original plant built in 1958. The
rectangular clarifiers can be used to collect recycle flows
when out of service, allowing ammonia-laden belt press

PLanT PROFILE

underflow to be fed into the plant during low flow periods.
Primary sludge can be pumped directly to the anaerobic
digesters or to the gravity thickener. Primary effluent
flows to a common chamber where it is directed to two
splitter boxes that feed the aeration basins and mixed
with RAS flow from the final clarifiers.One splitter box
feeds the two original aeration trains — the other feeds the
newest aeration train built in 2014. The older, original
splitter box has a WAS chamber with flows controlled by
a motorized weir gate. WAS flows from this chamber can
be pumped directly to the thickener or comingled with the
raw influent and recycle flows and settled in the primary
clarifiers. Ferrous chloride for Phosphorus removal is fed
to the mixing chamber of each splitter box. A separate
feed point at the effluent end of the aeration tanks can
be used for feeding Ferric or other chemicals that don’t
require oxidation. Each aeration train consists of three
tanks (22’x 102’x 13.5’) that operate in series. With every
train in operation, aeration capacity is approximately
2.07 MG. The existing tanks were retrofitted — and the
new tanks designed with — motorized gates that can be
programmed to automatically shift the plant to step-feed
or contact stabilization mode.

Air is provided by six blowers. Four existing Hoffman
centrifugal blowers are supplemented by two new
Siemens KASSF-GK200 blowers installed with the 2014
expansion. The Siemens blowers are programmable and
can be controlled to meet set points for air flow or dissolved
oxygen. Variable drives allow the Siemens blowers to
ramp up and down to meet demand. The Siemens control
system also modulates flow between each aeration pass
by opening and closing valves in the air piping. Hach
in-line DO probes give feedback to the control system,
which makes blower and valve adjustments accordingly.
While the Hoffman blowers are not variable and cannot
be controlled by the Siemens system, the valves in the air
system can still be automatically controlled and adjusted
to deliver air where needed when the old blowers are in
use. As part of the 2014 project, the existing aeration
tanks were cleaned and diffusers replaced. Existing

View from the lab roof in 1986.

wwuw.ohiowea.org

i S -
View from the lab roof today.

37



PLanT PRoFILE

fiberglass and aluminum stop plates were also “Throuah levels are elevated, effluent pumping becomes
removed and replaced with stainless o g . necessary. Two variable-drive, Cascade
steel. dlllgent plannlng effluent pumps are controlled by

Mixed liquor flows from the

aeration basins to two final
settling splitter boxes. The
existing final splitter was
retrofitted with new, motorized
gates and directs flow to the four
old final clarifiers. A new splitter
box feeds two new Evoqua perimeter
flow clarifiers. The two oldest final clarifiers -
S0’ in diameter and less than 10’ deep — are typically
not used, but are maintained and available when
the other clarifiers are being serviced. Two Eimco
clarifiers built in the late 1980s are 70’ in diameter
and 12’ deep. They were retrofitted with effluent
channel covers to inhibit algae growth. RAS flow from
these clarifiers can only be sent to the splitter box
that feeds the two older, original aeration basins.
The two new Evoqua perimeter feed clarifiers are
66’ in diameter and are also 12’ deep. The new RAS
building contains four Flo-Serve RAS pumps and Flo-
Serve pumps for WAS, scum, and treated effluent for
the gravity thickener. WAS can be pumped directly
to the gravity thickener, or fed to the splitter box
immediately ahead of the primary settling tanks. RAS
can be pumped to both aeration tank splitter boxes,
with a programmable valve controlling ratios based
on operator input. Pumping treated effluent to the
gravity thickener maintains a constant overflow and
helps alleviate septic conditions.

Treated effluent is disinfected by a Trojan UV
system installed in 2011. Two banks of 12 modules
operate in series, with both banks activated during
high flows. The system is enclosed in a heated
building, making off-season maintenance relatively
easy. The final effluent sampler is also located in
the UV building and protected from the elements.
After disinfection, flow leaves the plant under gravity
during normal conditions. At high flows, or when river

and the financial
commitment of our citizens, we system. When flows exceed
are well-equipped to preserve
water quality for current and of pumping 4.7 MGD - are
future generations."

RAS Pump Room

38

a level indicator immediately
downstream from the UV

their capacity, the four original
effluent pumps - each capable

available to assist. The four older
pumps were removed, overhauled, and
reinstalled as part of the 2014 expansion.
Combined, the six pumps are capable of pumping over
28 MGD - enough capacity to handle peak flows of 24
MGD. Effluent pumping is typically necessary during
high flows and periods of river flooding. Ice jams in
the Maumee River downstream from the plant often
create localized flooding during the spring thaw and can
necessitate effluent pumping even when flows wouldn’t
otherwise dictate.

Like the city it serves, the Perrysburg WWTP is
poised for future growth and dedicated to protecting
the environment and providing value to residents.
The scenic, historic Maumee River is both a beautiful
backdrop and an invaluable public resource. From
spring Walleye fishermen to summer kayakers and
canoers, reaching from the foot of Orleans Park to the
western Lake Erie basin, our water is the lifeblood of
the Great Lakes region. Through diligent planning and
the financial commitment of our citizens, we are well-
equipped to preserve water quality for current and
future generations.

The Perrysburg Wastewater Treatment Plant
was first mentioned in the Buckeye Bulletin
upon its construction in 1958. Please enjoy the
excerpt on the next page.

Siemens Blowers

Buckeye Bulletin - Issue 1 | 2017



Enjoy the evolution of covers we have used and compare Perrysburg WWTP in 2017 to the

Buckeve BurLerin History

Buckeye Bulletin History

Stay tuned through 2017 as we share a little Buckeye Bulletin history in each issue.

first Plant Profile from 1958.

VILLAGE OF PERRYSBURG, OHIO

The Village of Perrysburg placed its new
gewage treatment plant in operation during the
month of March, 1959

The plant 3= located om the hinslands adjacent
1o the Maumes River northwest of the YVillage

Typical of most euburban  commumnties
adjacent o rr||'lr|lp||rlhl.ll centors, the Village
has experienced a substantial population growth
since World War I, The 1950 census indicated
a population of 5989, butl a local census taken
in 1956 counted 5,197 persons in the Village.

Thie sewage treatment plant is designed [or o
|HIJIIJ|.1|.jiII::I of 10,000 persons, estimated 1o bo
tributary to the plant in 1980, The sludge diges
tion facilities are designed for o tributary popu
lation of 11.250. The plant 15 desipmed o an
average fow of 1 "I‘I_:.’_IE.

Pritmary  treatment  facilities arve included,
with  provisions for the addition of chemicals
with air agitation during periods of livw flow in
thie Maumes River. The sewage treatment plant
units include commimuting Tacilities, an aerated